


O

S~

‘.
o

o m = » » T _mMm ® C H

J\'—_-' T

PARTS MANUAL

This manual contains the necessary information for ordering
replacement parts. To order parts, first locate the parts
wanted in the illustrations, note the code number, then
refer to the code number in the parts list on the same or
following page that identifies the part number and part
name. Code numbers only, are shown in the illustrations.
To eliminate errors and speed delivery of your order always
use the Tube Bender part numbers and part name. Do not use
code numbers when orderlng parts.

Each Ben Pearson ‘Bender is identified by a model and serial
number stamped on a plate attached to a frame member near
the front of the machine. 1In all correspondence, including

parts orders, please state all identification numbers.

Be sure to state plainly the address to which parts are to
be shipped and how they are to be shipped (parcel post, UPS,
freight, etc).

Upon receipt of parts from the factory, inspect all'parts.
Any shortage or damage claim should be filed immediately.

NOTE: This manual is subject to change without notice.



PARTS MANUAL
INDEX - ALPHABETICAL

PAGE
ARBOR BOLT. « e s eunenenecnesonensenasnesnsnesesnssneasnsasl0
BOLT ~ ADJUSTMENT ~ EXPANDER. ... :cce0tcoeocsaccccassacassalO

CARRIAGE — DIE......c.0.c... PR

Back Pressure......... ceececesaecn cececsascessesnas s 4

Main....... .- .......... e cesssesesseensnn cecccecssanen .3

Solid Die.....coeuunn. Cheeeceercceet ittt es s cees10

Expander For Segmentgd TOOlS.eeceeseecesencsons RIS 10
DIAL - DEPTH OF BEND....... e e ecce e cecessn et ete s eeccacnns 5
DIAL - ROTATIONAL....uuuuuunnnn.. ettt .6
FRAME -~ MAIN......c.c000c0 e st evssaseesessssesenesscnseesnoes 1
GAUGE — HYDRAULIC PSI...¢cococescnscsocns ceetecasecsecanena 7
HYDRAULIC DIAGRAM. . ...t cteceesaseaconas EEEE R 11-12
MANUAL MOTOR SWITCH. ... ceteecesocsecsosasessosoaseossassossos 13
MOTOR & PUMP. .. ...ttt it teeseoscsscasossecsccosnscscsncccsscoes 2
NUT - ADJUSTMENT - EXPANDER...¢.ccccoeeeccececccccaccscncs 10
PIVOT ARM......... e s e e s e e s s e rssacs e e s e ceecscs s e e eas e s 4
PUMP ....................................................... 2



Ny

PARTS MANUAL (Continued)
INDEX - ALPHABETICAL

PAGE
STRAINER — RESERVOIR. ... ctceseeccssoocsascesncsns ceesesenane 12
SWAGER & EXPANDER.......... e esesesssscesssssessssesene s 10
TANK - HYDRAULIC........ ; ..... P eeeesssaaeens Ceseesecennaens 1
TOOLING:
Radius Dies....v.cveeunn. e e et sacesaacecanns Ceeeaaaen 14
Shoes - Long 3/4=1/2. i iciettssenssssnsnnans ceeeeeeaee 14
Segmented - Buick Ball.....eeeeeeeennn. ettt 15
Segmented - Chevrolet Flange................ ceeaaaane 15
Segmented Expander....... R R 16
Segmented Flare....ciceeeeenessoscsessoscssssssssonas f16
SO1lid Di€.iueeiineeenoeeeeenessnssacasasenonscsscs 17-18-19
VALVE
16 o 1= T ) 7
HYDRAULIC CONTROL (MANUAL) « oo v veevoeencaneaaasssooas 7
RELIEF . ¢ ottt e sttoesosesnssesssssssssassnsscvsosasesnss 7
1 PHASE & 3 PHASE WIRING. ..ttt 0cectsoccoscccsccnccsccsssccs 13






INDEX NUMERICAL - - PAGE 1

PART # PAGE # .PART #. PAGE # PART # PAGE #

60036 4 60418 6 60618 1
60053 12 60419 5 60640 3
60058 12 . 60425 2 60642 3
60061 12 60426 2 60648 6
60074 12 . 60427 2 60649 6
60085 7-12 60428 . 2-12 60653 10
60089 1 . 60431 7-8 60691 3
60100 6 60432 7-8 60698 6
60173 1 60434 4 60699 6
60221 14 = 60435 3 60745 1-5
60222 14 60436 4 60747 1-5
60225 14 . 60441 3 60749 5
60226 14 . 60442 4 60750 5
60227 14 60443 4 60751 5
60230 14 60447 16 60753 3
60231 14 - 60448 - 6 60754 3
60232 14 60474 4 60779 17
60235 14 60475 4 60780 17
60236 14 . 60476 4 60857 15
60237 14 . 60481 4 60867 15
60240 14 60483 8 . 60876 14
60241. ‘ 14 60484 8 60877 14
- 60242 14 . 60485 8 60878 14
60245 14 60486 8 60898 16
60246 14 . 60487 8 60905 15
60256 15-16 60488 8 60906 15
60257 15. 60489 - 8 60913 6
60258 16 . 60490 8 60989 3
60263 6 60491 . 8 60990 3-10
60283 15 60492 8 60994 14
60297 1 . 60493 8 61000 14
60320 13 60494 8 61001 14
60344 6 . 60495 "8 61002 14
60363 16 - 60496 8 61003 14
60364 16 60497 8 61004 14
60365 16 - 60499 8 61005 14
60366 16 - 60544 12 61006 14
60368 12 60547 12 61008 14
60406 3 60592 13 61009 14
60407 3 60600 8 61010 14
60416 6 60601 8 61011 14
60417 6 60616 1 61012 14



PART #

PAGE #

17-19

INDEX NUMERICAL

PART #

61245

61247

61248
61250 _

61251
61252
61253
61254
61255

61256

61258
61259

61260

61291
61293
61294
61295

61298
61299

61311

61314
61317

61318

61327
61328

61329
61331
61349
61350
61356
61362
61385
61397
61419

61423
61424

61425
61426

PAGE #

19

10-18-19

18
18

18 .
18.

18

18 .

18

18

18
18

14
3-12°

12

12

12
7-12
8-12

18-19
19

19

19

12

7-12

12
12
7
5
1
12
8
10
10
17
17
17
17

PART #

PAGE 2

PAGE #

:\__/\‘



PART #

61789
61792
61794
61835
61872
61879
61880
61886
61915
61967
61968
62011
62029
62032
62033
62034
62039
62059
62060
62062
62067
62073
62074
62075
62086
62157
62160
62161
62183
62211
62212
62216
62227
62228
62230
62231
62232
62233
62244
62247

PAGE #

10-12

2-13
3—-12

INDEX NUMERICAL

PART

62251
62249
62262
62376
62377
62393
62398
62437
62441
62442
62444
62445
62446

62447

62448
62469

80453

PAGE #

4-12
12
12

3-12

7-12

10

PART #

100026
100028
100037
100038
100052
100057
100059
100073
100076

100102 -

100108
100110
100117
100119
100123
100125
100131
100134

100139

100141
100155
100157
100159
100166
100173
100175
100178
100180
100189
100234
100237
100238
100239
100241
100266
100345

PAGE 3

PAGE #

—_ —_
O=2=2bhhO0OO0NMNMDNO

1-2
1-2
1-2
1-7

10



MAIN FRAME PAGE 1
QUANTITY
CODE PART NUMBER PART NAME BP79 '
-1 62376 Main Frame Structrue 1
2 62469 Base — Tray 1
3 60616 Die Stop (Tray) 2
4 60173 Bottom Support — Front 1
5 60618 Bottom Support — Rear 1
6 100238 HFHSL Screw 3/8—16 NCx 1 Gr. 5 28 ]
7 100239 HFHSL NUT 3/8—16 NC 28
8 60089 Swivel Caster 4
9 100234 HFHSL Screw 5/16—18 NC x3/4 Gr. 5 8
10 1002837 HFHSL Nut 5/16—-18 NC 8 |
11 100180 Hex Screw (Die Stop) Full Thd. 1/2=13NCx 1 1/2 2
12 100178 Jam Nut 1/2—-13 NC 2
13 60297 Color Chan — For Selecting Dies 2
14 61789 Decal "BEN PEARSON TUBEMASTER" 1
15 62249 Name Plate 1
# 61356 Fill Cap — Qil Reservoir 2 NPT 1
# 60747 Bushing — Pivot Arm Shaft (Replacement — Main Frame) 4
# 61553 Grease Fitting — Main Frame 3/8 Drive 4 -

NOT SHOWN

#*




QUANTITY

CODE PART NUMBER PART NAME BP79
1 62244 Motor 1Ph — 230V — 60Hz — 4HP 1750 RPM Baldor 1
2 60425 Flexible Coupling Assembly 1
3 60426 Adapter 1
4 60427 Gasket 1
5 60428 Pump {Barnes & MTE) 1
6 - Key 3/16 sq.(Included in Motor) 1
7 - Key 1/8 sq.(Included in Pump) . 1
8 100238 FHSL Screw 3/8~16NC x1 Gr. 5 ] 4
9 100234 FHSL Screw (Barnes Pump) 5/16—18NC x 3/4 Gr. 5 4
9 100241 Hex Screw (MTE Pump) 5/16—-18NC x 6 1/2 Gr. 5 2
10 100159 Lock Washer (MTE Only) 5/16 2
11 100234 FHSL Screw 5/16~18NC x 3/4 Gr. 5 4

12 100237 FHSL Nut5/16—18NC 4
# 61103 Relief Bushing (Use w/Motor) 1
# 61104 Conduit Lock Nut 3/4NPT 1
# NOT SHOWN




MAIN CYLINDER — DIE CARRIAGE

PAGE 3

QUANTITY

CODE PART NUMBER PART NAME BP79
1 62247 Main Cylinder 5 Bore — 14 Stroke — 2 Rod 1

2 60441 Pin (Included in 61291) 1
3 100110 Clip (Included’in 61291) 2
4 80406 Spring 1
5 60407 Shoulder Screw - 1

L 6 60640 Carrier Structure w/Bushings 1
7 60691 Bronze Bushing (Replacement Only) 4
8 60642 Pin . 3
9 60754 Way 2
10 60753 Retainer — Ways 1
11 60990 Socket Head Cap Screw 3/8—16NC x 1 3/4 2
12 61872 Shim Kit 1
15 . 60989 Retainer —~ Ways 1
16 100345 HFHSL Screw 3/8—16NC x2 1/2 2
23 62157 Tray Structure 1
# 60435 Seal Kit (Replacement Only — Cross Cylinder) 1

3 # 61886 Seal Kit (Replacement Only — Prince Cylinder) 1
# 100038 Hex Jam Nut 5/8 —18NF (w/Tray — Prince Cylinder) 2
# NOT SHOWN

I

N



S

PIVOT ARM SUPPORT
CYLINDER — BACK PRESSURE

PAGE 4

QUANTITY

CODE PART NUMBER PART NAME BP79

1 62393 LH Pivot Arm Structure ) )

#1 62398 RH Pivot Arm Structure 1

2 60476 Pin 2

3 100175 Cotter Pin 4

- 61497 Chain Assembly — Pivot Arm 1

4 2 — 60475 Chain ~ Leaf

5 2 — 60481 Pin

6 1 — 60474 Anchor

7 60036 Grooved Pin (2 Included in Each Pivot Arm) 4

8 62444 Cylinder ~ Back Pressure — 4 Bore — 6 Stroke 1 1/4 Rod 1

9 60442 Pin — Countersunk  (Included in 62444) 1

10 60436 Pin (Included in 62444) 1

11 100110 Clip — (Pin) (Inciluded in 62444) 2

12 60443 Clevis — Countersunk (Included in 62444) 1

# 60434 Seal Kit {Replacement — Cross Cylinder) 1

# NOT SHOWN




PIVOT ARM SHAFT — DEPTH OF BEND PAGE 5
. QUANTITY. -
CODE - PART NUMBER - 7 PART NAME BP79 e
EEER R 61350 -| Shaft — Pivot Arm S 2 B
2 60750 Square Key 1/2'Sq. — 3/4 Long. 2
3 60751 Retaining Ring e 2
4 60749 Thrust Washer 2
5 61710 - | Clamp Assembly w/Screws 2
6 60419 Scale — Dial Plate 1
7 100057 Drive Screw 2
8 62437 Pointer 1
9 100166 - Hex Screw 1/4x20NC x1/2 Gr. 5 2
10 Bushing — Pivot Arm Shaft — (Replacement Only) 4

60747

i)



ROTATIONAL DIAL
(OPTIONAL EQUIPMENT)

PAGE 6

QUANTITY

CODE PART NUMBER PART NAME BP79

# 60100 Rotational Dial Assembly Consists of: 1

1 60416 1 — Plate )

2 60648 1 — Hub ) : .

3 100173 4 — Round Head Machine Screw #10—24NC x 3/4 .

4 60649 1 — Heli—Coil Insert B '

5 60699 1 - Adjustment Stud 5/16—18NC

6 100102 1 — Hex Nut 5/16—18NC '

7 60698 - 1 — Control Knob

8 60418 1 — Steel Ball

9 60344 1 — Shield

10 60263 4 — Round Head Machine Screw #6—32NC'x 3/8

11 60913 1 — Rotational Dial — Inside ,

12 60417 1 — Rotational Dial — QOutside

NOT SHOWN o




VALVES & GAUGES BP79 PAGE 7
PN : "fx
. QUANTITY
CODE PART NUMBER PART NAME BP79
1 60085 Pressure Gauge 1
2 100059 Hex Screw 1/4—20NC x1 3/4 2
3 100134 Lock Washer 1/4 2
4 100131 Hex Nut 1/4—20 NC 2
5 61349 Angle — Relief Valve Mount 1
6 61298 Relief Valve 1
7 61328 Check Valve 1
8 100028 Hex Screw 3/8—16 NC x 1 3/4 (Mt. 62448) 3
9 100239 HFHSL Nut 3/8—16 NC (Mt. 62448) 6
10 62448 Valve — Manual — Cross (See Breakdown 9/16—18 ORB Ports) 1
11 60432 Handle Structure (Cross) 1
12 60431 Pin Kit (Comes w/62448 Cross Valve) 1




o

-CONTROL VALVE ~ CROSS
BREAKDOWN

PAGE 8

QUANTITY 1

CODE PART NUMBER PART NAME BP79
61299 Control Valve — Hydraulic (Cross Valve) 1
Consists Of: '
2 2 — 60483 Spool Seal
3 2 — 60484 O'Ring Spool Washer
4 1 — 60485 Handle Bracket
5 3 — 60486 Machine Screw
6 1 — 60432 Handle
7 1 — 60431 Pin Kit = Handle
8 1 — 60487 End Spacer
9 1 — 60488 Stop Washer
10 1 — 60489 Centering Spring
11 1 — 60490 Stop Collar
12 1 — 60491 Centering Spring Washer
13 1 — 60492 End Cap
14 4 — 60493 Machine Screw
15 1 — 60494 Load Check Poppet
16 1 — 60495 Load Check Spring
17 1 — 60496 Load Check Plug Assembly
18 1 — 60497 Relief Plug Assembly
19 1 — 61385 Power Beyond Sleeve
20 1 — 60499 Plug O'Ring
21 1 — 60600 O'Ring Back—up
22 1 —60601 O'Ring







/

PAGE io

SWAGER & EXPANDER BP79
I , QUANTITY
lCODE PART NUMBER : PART NAME ; BP7
5 1 62029 Hyd. Cylinder (Swager & Expander) 7" Stroke ~ 1 1/2 Rod 1-
2 100155 Flat Washer 21/321D 1 5/16 OD — 13 Ga 8
,_ 3 100073 Hex Nut 5/86—18 NF 8
L4 61247 Adapter — Cylinder 1
: 5 62059 Arbor Boit ' 1
g' [} 100268 Hex Jam Nut 7/8—14 NF 1
g 7. 82060 Adjustment Bolt w/Adapter Ass'y 1
I 8 100052 Socket Head Set Screw 3/8—-16 NC x 3/4 2
i 9 62062 Adjustment Nut Structure 1
i 10 61780 Decal ~ ACME NUT SETTING 1
.1 61397 Sight Gauge - 1
[ 12 100108 Rd. Hd. Machine Screw #10-24 NC x 3/8 2
13 62067 | shim .060 4
14 61779 Decal ~ SETTING CHART 1
|____» #* 82441 Vise Assembly Consists Of: 1
.15 1 — 61760 Clamp Pivot (Bolt) "
L 16 1 ~ 61597 Hand Knob — Threaded ..
Lo 1 ~ 61419 Vise Top Structure
ST 3 - 100141_Flat Washer 17/32 1D
19 2 ~ 61443 Pin
20 4 - 100189 Cotter Pin:
_______ 21 1 — 62442 ' Vise & Base Structure -
22 60990 | Socket Head Cap Screw 3/8—16 NC x 1 3/4 3
_ 23 61299 Valve — Manual (Cross only) See Breakdown _ 1
o # 100119 Lock Washer 3/8 - 3
L # 62039 Seal Kit (Prince Cylinder) 1
4 62183 Piston Rod_(Prince Cylinder) _ B 1
!} # 60653 Decal - CAUTION ~ i
| # 80453 Hex Screw : (Vise to Frame) 1/2—13NC x 1 3/4 Gr. 5 2
# 100125 Lock Washer ‘(Vise to Frame) 1/2 2
: # NOT SHOWN
1 _ . _
’.; . -
L.
;_. N u— — —_—
%, . S _
— L . - —
L o ] il
e ——— R






S

HYDRAULICS — MODEL BP79 PAGE 12
QUANTITY
CODE PART NUMBER . PART NAME BP79 '
1 61512 Adapter — Straight 1/2 ORB x 7/16 JIC 1
2 60074 Suction Hose 3/4 ID — 39 Long 1
3 100123 Hose Clamp 2
4 100139 Hose Barb 3/4 ID Hose X 3/4 NPT 1
5 61331 Suction Strainer 3/4 NPT.Femalex 1 1/4 NPT 1
6 60368 90 Degree Male Elbow 9/16—18 ORB x 9/16—18 JIC 9
7 60053 90 Degree Male Elbow 9/16 JIC x 1/2 NPT 2
8 61557 Male Connector 7/16 JIC x 1/2 NPT 1
9 60061 Male Connector 9/16 JIC x 1/2 NPT 1
10 61329 Pipe Cross 1/2 NPT 2
11 100117 Pipe Plug 1/2 NPT 2
12 61362 90 Degree Long Elbow 9/16—18 ORB x 9/16 JIC 5
13 100026 Pipe Plug 9/16 ORB 3
14 60544 Male Connector 9/16 ORB x 9/1 6 JIC 1
15 61294 Male Run Tee 9/16 ORB x 9/16 JIC 1
16 61327 Swivel Reducer 9/16 ORB x 3/4 JIC - 1
17 61293 Male Run Tee 3/4 ORB x 3/4 JIC 2
18 61328 Check Valve 3/4-16 ORB 1
19 61295 Female Run Tee 9/16 JIC x 1/4 NPT 1
20 60085 Pressure Gauge 1/4 NTP Stem 1
21 61298 Relief Valve 1/4 NPT ' 1
22 60058 Bulkhead Nut 3/4 JIC 1
23 100037 Male Connector 9/16 JIC x 1/4 NPT 1
24 62073 Hose Assembly 3/8 ID — 60 1/4 Long 1
25 60547 Hose Assembly 3/8 ID — 19 1/2 Long 4
26 61483 Hose Assembly 3/8 ID — 21 3/4 Long_ 1
27 62074 Hose Assembly 3/8 ID ~ 39 3/4 Long 2
28 62075 Hose Assembly 3/8 ID — 72 Long 1
29 62446 Hose Assembly 3/8 ID — 42 Long 1
30 62445 Hose Assembly 3/8 ID — 54 1/2 Long 1.
31 61558 Hose Assembly 1/4 ID — 23 Long 1
B 32 62447 Hydraulic Cylinder — Main 9/16—18 ORB Ports 1
1 33 62444 Hydraulic Cylinder — Back Pressure 9/16—18 ORB Ports 1
i B4 62029 Hydraulic Cylinder — Expander Swageér 9/16—18 ORB Ports 1
I}: 35 61299 Valve (Cross) 9/16—-18 ORB Ports 1
36 62448 Valve 9/16-18 ORB Ports 1
37 ' 60428 Pump Assembly 1
N 38 62377 Qil Reservoir Structure 1
L.
N § T




1. PHASE WIRING DIAGRAM BP79

PAGE 13

T L3 1
[ N |
S 12,512 10 r ‘, L
4 NI PO §——— L
QUANTITY
CODE PART NUMBER PART NAME BP79
1 62262 Manual Starting Switch 1
2 62244 Motor 1 Ph. — 60 Hz. 4 Hp. 1
3 61915 Power Cord Assembly 10/3 SO — 230" 1
4 White L1 Plug
5 Black L2 Plug
6 Green Ground Plug .
7 60320 Piug 1 Ph.
8 62034 Motor Cord Assembly 10/2 SO — 30" 1
9 White T1 M-L2
10 Black T2 M-L1
# 61103 Strain Relief Bushing (In Switch Enclosure) 2
# 61104 Conduit Lock Nut 3/4 NPT 2
3 PHASE WIRING DIAGRAM BP79
v BLACK = Q‘
GREEN 21 [ N T‘ ~
= t ! /
STt — 1 R
\
7 _7 - I] ll,../or" N
RED WHITE s bX] =
_ QUANTITY
CODE PART NUMBER PART NAME BP79
1 62262 Manual Starting Switch 1
15 62251 Motor 3 Ph. — 60Hz. — 4 Hp. 1-
16 62032 Power Cord Assembly 12/4 SO 230" 1
17 Black L1 Plug
18 White L2 Plug
19 Red L3 Plug
20 Green Ground Plug
21 60592 Plug 3 Ph. 1 7
22 62033 Motor Cord Assembly 10/3 SO — 30" 1
23 Black T1 M-L3
24 White T2 M-L2
25 Red T3 M-L1
# 61103 Strain Relief Bushing (In Switch Enclosure) 2
# 61104 Conduit Lock Nut 3/4 NPT 2
# NOT SHOWN




*  BENDING DIES

CODE_| PART NUMBER ) i PART NAME - CODE | PART NU'MBER. R F}ART NAME QrTy.
1 60876 RADIUS DIE, 114'73' o W 1 2 - 61__107' e BA(;}; sH"o'E, 11421 R 2
3 60877 RADIUS DIE, 438 -3 = 1 2 61100-" | BACK SHOE, 138=1 2
1 61260 RADIUS DIE, 138=4- 1 2 61000 BACK SHOE, 1121 2
1 60221 RADIUS DIE, 112-3 ‘ 1 2 61117 “| BACK 'SHOE, 1581 2
1 60222 RADIU'S:'DIE,~1.12—4 L ] 2 - 61001 BACK SHOE, 134-1 2
1 61044 RADIUS DIE. 158-3 ~ 1 2 siooe. BACK SHOE, 1781 2
1 60878 RADIUS DIE, 158 -4 1 2 61003 BACK SHOE; 200~ 1 2
1 61083 RADIUS DIE, 1565 1 2 61086 BACK SHOE, 281" 2
1 60225 RADIUS DIE, 134-3 B 1 2 61004 BACK SHOE, 214 -1 2
1 60226 RADIUS DIE, 134 -4 1 2 61116 BACK SHOE, 2381 2
1 60227 RADIUS DIE, 134-5 1 2 61005 BACK SHOE, 212~1 2
1 60230 RADIUS DIE, 178—3 1 2 61122 BACK SHOE, 2341 2
1 60231 RADIUS DIE, 178-4 1 2 61006 BACK SHOE, 3001 2
1 60232 RADIUS DIE, 1785 i
1 60235 RADIUS DIE, 200-3 1
1 60236 RADIUS DIE, 2004 1
1 60237 RADIUS DIE, 200-5 1 3 61108 HALF SHOE, 114—H 1
1 61084 RADIUS DIE, 218-3 1 3 61110 HALF SHOE 138—H 1
1 61085 RADIUS DIE, 218~4 1 3 61014 HALF SHOE, 112-H 1
1 61062 RADIUS DIE, 218-5 1 3 61112 HALF SHOE, 158—H i
1 60240 RADIUS DIE, 214-3 kE 3 61015 HALF SHOE, 134~H . 1
1 60241 RADIUS DIE, 214—4 1 3 - 81016 HALF SHOE, 178 ~H 1
1 60242 RADIUS DIE, 2145 1 3 61017 HALF SHOE, 200-H 1
1 61114 RADIUS DIE, 238 -4 1 3 61087 HALF SHOE, 218—H 1
1 61115 RADIUS DIE, 238 -5 1 3 61018 HALF SHOE, 214—H 1
1 60245 RADIUS DIE, 2124 1 3 61117 HALF SHOE, 238—H 1
1 60246 RADIUS DIE, 212-5 1 3 61019 HALF SHOE, 212-H 1
1 61121 RADIUS DIE, 234-5 1 3 61123 HALF SHOE, 234—H 1
1 61020 RADIUS DIE, 3005 1

4 61879 THREE QUARTER SHOE, 14-0 1
4 61880 THREE QUARTER SHOE, 1380 1
4 61008 THREE QUARTER SHOE, 112-0 1
4 61045 THREE QUARTER SHOE, 1580 1
4 61009 THREE QUARTER SHOE, 134—0- 1
4 61010 THREE QUARTER SHOE, 1780 1
4 61011 THREE QUARTER SHOE, 200—0 1
- 4 61783 THREE QUARTER SHOE, 218-0 1
4 61012 THREE QUARTER SHOE, 2140 1
4 61784 THREE QUARTER SHOE;238—0 1
4 - 61013 THREE QUARTER SHOE, 212-0" 1
62011 THREE QUARTER SHOE, 234~0 1




SEGMENTED BUICK BALLS
CHEVROLET FLANGE TOOLS

PAGE 15

QUANTITY

CODE PART NUMBER : PART NAME BP79 .

1 61544 Segmented Buick Ball, 2 1

2 61754 ~_Segment, 2 (8

3 60256 O'Ring (2)

1 61545 Segmented Buick Ball, 2—1/4 1

2 61755 Segment, 21/4 (8)

3 60257 O’Ring (2)

1 61546 Segmented Buick Ball, 2. 1/2 1

2 61756 Segment, 21/2  -(8) '

3 60283 C'Ring (2)

4 60857 Segmented Chevrolet Flange Tool, 2 1

5 60905 Segment, 2 (8)

6 60257 O'Ring (2

4 . 60867 Segmented Chevrolet Flange Tool, 2 1/4 1

5 . 60906 Segment, 2 1/4 (8)

6 60283 O’Ring 2)

# 61533 Flattening Tool Structure ]

# 61835 O’Ring Kit — Segmented Tools (Assorted) 1 4‘

#

NOT SHOWN




)

,M
&

SEGMENTED EXPANDERS AND FLARES

©

PAGE 16

QUANTITY
CODE PART NUMBER PART NAME BP79
*1 61046 Segmented Expander, 1 1/4 and 1 3/8 1
2 61060 Segment (6)
3 60364 O'Ring (2)
1 61967 Segmented Expander, 1 1/2 and 1 5/8 1
2 61968 Segment  (8)
3 60364 . O'Ring (2)
1 61548 Segmented Expander, 1 38/4 Thru 2 1
2 61758 Segment  (8)
3 60364 O'Ring (2)
1 61549 Segmented Expander, 21/8 Thru2 1/2 1
2 61777 Segment  (8)
3 60366 O’'Ring 2
1 61550 Segmented Expander, 2 5/8 Thru 3 1
2 61759 Segment  (8)
3 60258 O'Ring 2
4 61136 Segmented 45 Degree Flare, 11/2 1
5 61551 Segment (6)
6 60256 O’Ring (2)
4 61542 Segmented 45 Degree Flare, 13/4&17/8 —21/4&23/8 1
5 61753 Segment (8)
6 60256 O'Ring 2
4 61778 Segmented 45 Degree Flare, 2and 2 1/2 1
5 61781 Segment (8)
6 60365 O'Ring )
4 60447 Segmented 45 Degree Flare, 3 1
5 60898 Segment (8)
6 60363 O’Ring (2)
# 60366 C'Ring (1)




SOLID DIE TOOLING PAGE 17

-

QUANTITY
CODE PART NUMBER PART NAME ' : BP79
*1 60780 Female Ball Joint Tool 1 3/4 and 2 1
*1 60779 Female Ball Joint Tool 2 1/4and21/2 S 1
*2 61049 Flare 45 Degree and 90 Degree ) 1
3 61432 Collet 11/4 2
61431 Collet 1 3/8 2
61430 Collet 11/2 2
61429 Collet 15/8 2
61428 Collet 1 3/4 2
61427 Collet 17/8 2
61426 Collet 2 2
61425 Collet 21/8 2
61424 Collet 21/4 2
61752 Collet 2 3/8 2
61423 Collet 21/2 2
62227 Collet 3 2
* Must Be Used On 61233 Swager to Operate ) )
62086 Cat Pack (Ball Joint Tooling Package)




~

SOLID DIE TOOLING

PAGE 18

QUANTITY
CODE PART NUMBER PART NAME BP79

- 62160 1 5/8 Reducer Tool Assembly 1
1 1 — 62161 Reducer Tool 1 5/8
5 1 — 61248 Adapter Assembly Includes:

1 — 61311 Hardened Pin 1/4 x 7/8
- 62212 1 3/4 Reducer Tool Assembly 1
1 " 1 — 62211 Reducer Tool .1 3/4
5 1 — 61248 Adapter Assembly Includes:

1 — 61311 Hardened Pin 1/4 x 7/8
- 61254 1 7/8 Reducer Tool Assembly 1
1 1 — 61255 Reducer Tool 1 7/8
5 1 — 61248 Adapter Assembly Includes:

1 — 61311 Hardened Pin 1/4x 7/8
- 61252 2 Reducer Tool Assembly 1
q 1 — 61253 Reducer Tool 2

1 — 61248 Adapter Assembly Includes:

1 — 61311 Hardened Pin 1/4 x 7/8
- 61250 2 1/4 Reducer Tool Assembly 1
1 1 — 61251 Reducer Tool 2 1/4
5 1 — 61248 Adapter Assembly Includes:

1 — 61311 Hardened Pin 1/4 x 7/8
— 62233 2 1/2 Reducer Tool Assembly 1
1 1 — 62230 Reducer Tool 2 1/2
5 1 — 61248 Adapter Assembly Includes:

1 — 61311 Hardened Pin 1/4x7/8
- 62232 2 3/4 Reducer Tool Assembly 1
1 1 — 62228 Reducer Tool 2 3/4
5 1 —~ 61311 Hardened Pin 1/4x 7/8
- 61258 1 1/2 & 2 Super Flange Tool Assembly Includes: 1
2 1 — 61259 Super Flange Tool 1 1/2& 2
4 1 — 61256 Flange Extension Assembly Includes:

1 — 61311 Hardened Pin 1/4 x 7/8
- 61792 1 3/4 & 2 1/4 Super Flange Tool Assembly 1
2 1 — 61794 Super Flange Tool 1 3/4& 2 1/4
4 1 — 61256 Flange Extension Assembly Includes:

1 —~ 61311 Hardened Pin 1/4x7/8
3 61247 Adapter (Use With All Above Parts) 1




SOLID DIE TOOLING

PAGE 19

QUANTITY
CODE PART NUMBER PART NAME BP79
1 61245 1 1/4 Swager Die Assembly — Includes: 1
) 1 — 61311 Hardened Pin 1/4 x 7/8

1 61243 1 3/8 Swager Die Assembly — Includes: 1
1 — 61311 Hardened Pin 1/4 x 7/8

1 61241 1 1/2 Swager Die Assembly ~ Includes:; 1
1 — 61311 Hardened Pin 1/4x 7/8

1 61239 1 5/8 Swager Die Assembly — Includes: 1
1 — 61311 Hardened Pin 1/4x 7/8

1 61237 1 3/4 Swager Die Assembly — Includes: 1
1 — 61314 Hardened Pin 1/4 x 11/4

1 61235 1 7/8 Swager Die Assembly — Includes: 1
1 — 61314 Hardened Pin 1/4x 1 1/4

2 61233 2 Swager Die Assembly — Includes: 1
1 — 61314 Hardened Pin 1/4x1 1/4

1 61506 2 1/8 Swager Die Assembly — Includes: 1
1 — 61317 Hardened Pin 1/4 x 1 3/4

1 61231 2 1/4 Swager Die Assembly — Includes: 1
1 — 61317 Hardened Pin 1/4 x1.3/4

1 61750 2 3/8 Swager Die Assembly — Includes: 1
1 — 61317 Hardened Pin 1/4 x 1 3/4

1 61229 2 1/2 Swager Die Assembly — Includes: 1
1 — 61317 Hardened Pin 1/4 x1 3/4

1 62231 3 Swager Die-Assembly — Includes: 1
1 ~ 61817 Hardened Pin 1/4x 1 3/4

3 62216 Header Collector Tool Assembly 1
1 — 62217 Header Collector Tool
2 — 61318 Groove Pin 2

4. 61247 Adapter (Use With All Above Parts) 1

»



	BP_parts_BP79
	PARTS  BP-79

